The Sola Treatment Works is to be provided for the treatment of the industrial wastewater
issued from the plant. The effluent contains a high level of toxicity and as a result of this the
EPA has imposed certain parameters on the wastewaters produced at the plant as follows:

. Max. daily effluent discharge: 200 m’
Max. effluent temperature:  25°C
Max. effluent B.O.D.; conc.: 200 mg/l
Mazx. daily B.O.D.; load: 10kg
Max. daily C.0.D. conc.: 500 mg/l

Max. effluent S.S.: 30.0 mg/1

Max. daily S.8S. load: 1.5kg

pH: 6.0-10.0 ( Control Range 5-7)
Toxicity: 10TU

The objective is to achieve at least 80-85% of the E.P.A effluent parameters, with the new
plant.

The Scheme uses the following processes: Balancing, Screening, Pressure Sand filtration, pH
correction, Balancing, GAC contact.

, . The chemicals to be used in the plant are: 30% Sulphuric Acid, 30% Caustic(NaOH).




Factory Woste inlet

1 no. Influent

by others?

Buffer Tank / RC
Copacity 500 n3

Rotary Drum Screen
200

1 No. centrifugal
screen feed pump
duty 8.3m3/hr

Grundfos Booster

Pump
45 t/min € 5.5 bar

um

Overflow

Screenings
Container
{By Others}

sSump

T

Supernatont

% Aclualed bellmouth oullet

{by others}

1 No. Pressure Filter Feed
Positive Displacement Pump

Back

@‘ ?
Wash ()'\\> &,

O
N
Sy

S

Legend:

Act ~ Aclualed Voive

Fl - Flowmeler

KS — Automolic Sampler
LP - Level Probe

LOH ~ LOH Indicator

U - Ullrasanic Level

H e retier voive

§ Ball Vatve

.1._

)
L ——— . far Deserisiion bete | By fow
Hopper Bottomed
 GAC Backwosh — — — — Suoge Mid Steel Clarifier O acvisions »
Relurn Possible chenge lo dosing poinl | o Tanke @] \@ et e i
I S Pressure T R
| | —— = R Frver e
I SO =+ foprome” PALL MURPHY  {Sip: Dete: —
> & -_] Air ‘Bidwer )
& O l Ovame S5 CATERTE et ke
Ra© 1% i
RS I Pt
T I Tt Dote Ot s | 4-2-99
<<0 ;\\\\\ [T £
j g I . —_— l l Acoustic Hood ]
it § ¥of
2 No. GAC Feed Positive O I
Sanpler " X
—Y-— sals s Disptatement Pumps "
* hed ; - | . Do ol Secle - H o Dowkl Pioese Ak
L[ ek, :E] ] Contls Moy Kt Be Do,
Balancing Tank GLS o Bt
Copacity 3¢ n3
= Height 28 n EoX U boren e Toousoqy |
| — —Sq Existing - & Kiiery o, & Bosioers Pa,
Kecol Pump mmm;.
Fslond,
O% é—o Tk .mio}ssm
- Fx  +351{0) % 77900
Emel & conirscisOirelle
2 No. GAC Contactors e .
7 Retention 45 min @_ SOLA ADC LENSES,
o~ —— » Wnlipnlt lckaiia Esiole,
Final Effluent I No. Acid Pl - Back i
to Customer D _:' Pc.n : = Wash
Drainage System osing Funp 1 No. Alkali e Purp G
Dosing Pump 5 No. Project:
&.—- EFFLUENT TREATMENT PLANT
Emergencyr— —T_——_
Shower | 4 2m3 Back T\JnshIBuFFer —
& Eyewosh ank
* Mains Water T e
Bunded Area /Chemical
Hosereel j . Storage Tanks (by others) s Vater Conmection £ & 1 Blogram 192
(by others) Gy Dthers H
Scoe: aming P,
NTS 492100 8
1
I | 4 i 5 3 1 7 I 8 i [} 1

EPA Export 25-07-2013:13:57:22




3.4  Maintenance Checks and Procedures

Daily

1. Check daily or more regularly, if found to be necessary, the priming chamber on each
pump is operating satisfactorily

2. Check operation of raw water pumps. Review owner’s manuals for inspection
operating and regular maintenance requirements. These manuals should already exist
on site.

3 Check that there is no overflowing of the equalisation tank

Monthly

1. Check for deposits of sludge and particles in sump. If excessive, wait until there is a
planned shut down for the entire plant and close inlet valves on gravity main to the
sump. Drain down sump as much as possible. Arrange for the sump to be
decontaminated and a Permit to Work issued before entering the sump

2 Remove any deposits of sludge, plastic particles, etc. from floors and sidewalls before

setting back into service. Replace all guards and covers before going back into
service.

Yearly

Pump out and physically clean pump.

Check over pump support beams and fixings.

Check and calibrate raw effluent quality monitoring eggznpment
Check fixings on flooring assembly.

Confirm flow rate from each pump could be @ g{@l as 28 m"3/hr

T OV

3.5  EQUIPMENT SUPPLIERS

Raw Water Pump ‘\of?

Manufacturer &Canal Iron Works,

@Q Kendal,
00

Cumbria,
England LA9 7BZ.

Telephone No 01539 732110
Fax No 01539 720028

ERA Export 25-07-2013:13:57:22,



Source : USF Bowen Water SOLA RECOMMENDED SPARES LIST 18/01/00
Kilkenny
SOLA ADC Spares List Selling
Function Model Supplier Description Part Ref Qty Price Tofal
Filter Backwash Pump LM80-200/187 Grundfos Shaft Seal 485278 1 £ 7060 £ 7060
Impeller 485057 1 £ 7992 £ 79.92
Screen Washwater Pump CR2-110 Grundfos Internals 405109 1 £ 26109 £ 261.09
Shatft Seal 985167 1 £ 5328 £ 5328
Balance Tank mixer Rwv 3021 ABS Mechanical Seal 11110095 1 £ 11456 £ 11456
Seal Kit 61195044 1 £ 16251 £ 162.51
Blower Aerzen  Air Filter Element GR47 2 £ 3746 £ 7493
Shaft Seal Ring 153336 1 £ 4371 £ 4371
Shaft Seal Sleeve 153323 1 £ 3746 £ 3746
Set Of Vee Belts NA & 1 £ 3746 £ 3746
Chemical Dosing Pumps A965 - 362s1 FMI Overhaul Kit RPM@GZ 2 £ 5195 £ 103.80
Screen Feed Pump S40 Process Mechanical Seal Q Q@ 1 £ 139.87 £ 139.87
Gasket Set S 1 £ 5328 £ 5328
Refridgerated Sampler CSL Outlet Hose Silicone ’Qéé? & 16 x21mm 3m £ 2398 £ 2398
Membrane Kit Com 1 £ 8392 £ 83.82
Gasket Kit Sampl @g imber 1 £ 2531 £ 2531
Pressure Sand Filter Feed Pump  MA 0060-1 Kecol Mechanical Sea}g NOV-23-0060-1-CCE 1 £ 37031 £ 370.31
Transmlssngsé Sﬁ\aft NOV-12-0060-CT 1 £ 556.80 £ 556.80
Rotor - S5 NOV-11-0060-1-A 1 £ 24910 £ 24910
Stator \6\ NOV-31-0060-1-NBR 1 £ 199.81 £ 199.81
GAC Contactor Feed Pump MC 0060-1 Kecol Mechacz&al Seal NOV-23-0060-1-CCE 1 £ 37031 £ 370.31
' Transfissions Shaft NOV-12-0060-CT 1 £ 556.80 £ 556.80
Rotor - SS NOV-11-0060-1-C 1 £ 189.15 £ 189.15
Stator NOV-31-0060-1-NBR 1 £ 199.81 £ 199.81
£4,057.89
1 Off 1

EPA Export 25-07-2013:13:57:22



WEEK NO.

Sec 28, Ref 2 (TS-025) rev 1 26-10-01

WASTE WATER TREATMENT PLANT (WWTP) PROCESS CHECKS

MONDAY

TUESDAY

WEDNESDAY

THURSDAY

FRIDAY

WEEKEND

DATE

Shift

N/S

D/S

E/S

N/s

D/S

ES

N/S

D/S

E/S N/S

D/S E/S

N/S

D/S

E/S

N/S

D/S

E/S

Time

PH (Inlet)

PH ( Outlet)

%

Inlet sump level (m)

Balance tank level
(m)

Inlet rate ( m3/h)

Outlet rate ( m3/h)

De &

Control panel ok

&

Balance tank mixer
on

Sand filter pressure
<2 bar

Sampler running

Carbon backwash

SIGNED

Acid + Caustic bulk
tank check (weekly)

SIGNED

EPA Export 25-07-2013:13:57:22



Section 2i Ref.1 (TS-022) Rev.1
CALIBRATION OF HAND HELD PH METER
DATE SERIAL PH BUFFER 7 PH BUFFER 4 SIGNED
NUMBER
6/‘
0\\@\
S
S &
\O
FEZ
) &\}\
: o‘\:,;f‘
&N
e ;\5‘0
EX
X, OOQ
&
&
O

MODIFICATIONS TO THIS DOCUMENT MAY OCCUR AFTER THIS DATE OF PRINTING 8-Feb-05
DO NOT PHOTOCOPY THIS SHEET
CIRCULATION ON THIS PROCEDURE: MASTER, Pat Healy

EPA Export 25-07-2013:13:57:22



Section 21 Ret.3 (TS-022-023) Rev. 1.

SOLA ADC LENSES LTD
EMISSION TO SEWER SWi1
Surface Water Discharge MHCC1
‘Week No:
Start Date:
Finish Date:
Licence No: 62
MONDAY TUESDAY WEDNESDAY | THURSDAY FRIDAY SATURDAY SunpaY TOTALS
Date:
Emission to Sewer (SW1) .
Temp. of Effluent SW1 9,\\5‘7
Quantity discharged to drain &
from balance tank. (Litres) (@‘4@
pH/@25°C S
*Qty. from Sip pit to balance P&
taQnIZ (Litres) °r Q\\’i&\}\
pH @ 25°C e
Surface  Water  Discharge - \&9\0&
(MHCC-1) S
pH (Weekly) ) QQQ‘
Temperature (Weekly) 4&0
Visual Inspection (Daily) &
Conductivity (Weekly) >
Signature:
COMMENTS
*Volume of SIP Pit = 6000L
MISC: SIGNED:

MODIFICATIONS TO THIS DOCUMENT MAY OCCUR AFTER THIS DATE OF PRINTING 8-Feb-05
DO NOT PHOTOCOPY THIS SHEET

CIRCULATION ON THIS PROCEDURE: MASTER, Pat Morris, SIP Area

EPA Export 25-07-2013:13:57:23



Sec 2l

EFFLUENT TREATMENT PLANT

Ref 1 (TS-025) rev 2, 29.04.04

S/F

Monomer
Mix

S/F

Coatings | Packing Spectralite

D.l.
Plant

Rx Lab

Caustic & Acid for pH correction

Waste Gravity fed
to Primary Sump.

PRIMARY SUMP

High level reached
Pumped forward.

HOLDING TANK

Caustic
Tank

Acid
Tank

QO

Clarifier

O
X
&

Effluent Sludge

Flows through

pH wrong.
Weir.

INLET SUMP

oy*@ pH control.
PN
O&\\ é\

oﬁ’ @S\‘ﬁh ok + High Level,

S
§ Pumped forward by
Screen Feed Pump.